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Exhibit 6
Test Report

Rule Part Number:

Test Procedure:

Test Conditions:

Test Equipment:

FCC ID: PHX-MMDS-BASE2
Page 2 of 70

RF Power Output

2.1046, 21.904(b), 74.935(b)

EIRP = 33 dBW+10log(X/6) dBW+10log(360/beamwidth) dBW
X =6 for thisfiling

10log(360/beamwidth) £ 6dB

beamwidth maximum = 360°

EIRP maximum = 33 dBW = 1995 W EIRP

The RF output power is measured with a power meter. The RF
output is applied to an attenuator that is connected to the power
sensor of the power meter. The transmitter is enabled in test mode
with the attached computer. M easurements are performed for each
of the modulation formats available, 4 QAM, 16 QAM, and 64
QAM. The Tx power is measured at the antenna connector of the
base station.

Frequency = 2503, 2593, 2683 MHz
Temperature = 25°C
Supply Voltage = 120 Vac / 60 Hz

DVM

Fluke 87 111
Calibration not required

Spectrum Analyzer

Rohde& Schwarz
Modd: FSEA

SIN: DE24511

Cad Date: 06-02-2003
Cd Due: 06-02-2005

Power Meter

Agilent E4418B

S/IN: GB41299360
Cal Date: 08-28-2002
Due Date: 08-28-2004

Power Head

HP8481A

S/N: 1550A 08915

Cad date: 05-15-2003
Due Date: 05-15-2005

Directional Coupler

Dual Directional Coupler
Model: Narda 3022
SIN: 01231

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

12/05/2003
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rt

Test Set-Up:

Power
Supply

Ethernet
Switch

Computer

Power
Supply

FCC ID: PHX-MMDS-BASE2

Page 3 of 70
Attenuators Weinschel
(20 and 30dB) Model: 37-20-34
Model: 37-30-34
Cdlibration not required
Attenuators Pasternak Corporation

(6, 10 and 200B)

Model: PE7005-6 (6 dB)
Mode: PE7005-10 (10 dB)
Calibration not required

Computer

Dell Inspiron 5000
Model: PPM
S/N: 000832RM-12961-03N-3073

Ethernet Switch

D-Link

Mode: DSS-5+

5 port 10/200Mbps
S/N: B205335003051

Power Supply

Cherokee International, LLC
Model: CRP500L1H-1A

L

—

Spectrum Analyzer

26 dB

S

DUT

[ 1
Directional RF Power Meter
Coupler and Power Head

Ethernet
Switch

;

Computer

DUT

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

200r30dB

2 watt power level

Spectrum Analyzer
| p y
26 dB §
—
MMDS Directional RF Power Meter
Channel —
Fi Coupler and Power Head
ilter
30 dB

5 watt power level

12/05/2003
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Test Results: 100 % transmit duty cycle
Tx Power: 2 watt setting
Minimum Power setting
4 QAM 16 QAM 64 QAM
Freq(MHz) | (dBm) | (Watts) | (dBm) | (Watts) | (dBm) | (Waits)
2503 0.24 | 0.00106 | 0.28 | 0.00107 | 0.29 | 0.00107
2593 -0.45 | 0.00090 | -0.37 | 0.00092 | -0.38 | 0.00092
2683 049 | 0.00112 | 045 | 0.00111 | 0.56 | 0.00114
Maximum Power setting
4 QAM 16 QAM 64 QAM
Freg (MHz) | (dBm) | (Watts) | (dBm) | (Watts) | (dBm) | (Waitts)
2503 32.88 | 1.94089 | 32.84 | 1.92309 | 32.72 | 1.87068
2593 3242 | 1.74582 | 32.32 | 1.70608 | 32.41 | 1.74181
2683 32.94 | 1.96789 | 32.90 | 1.94984 | 32.88 | 1.94089
Tx Power: 5 waitt setting (without channel filter)
Minimum Power setting
4 QAM 16 QAM 64 QAM
Freq(MHz) | (dBm) | (Waits) | (dBm) | (Watts) | (dBm) | (Waits)
2503 0.24 | 0.00106 | 0.28 | 0.00107 | 0.29 | 0.00107
2593 -0.45 | 0.00090 | -0.37 | 0.00092 | -0.38 | 0.00092
2683 049 | 0.00112 | 045 | 0.00111 | 0.56 | 0.00114
Maximum Power setting
4 QAM 16 QAM 64 QAM
Freq(MHz) | (dBm) | (Watts) | (dBm) | (Watts) | (dBm) | (Waits)
2503 36.89 | 4.88652 | 36.94 | 4.94311 | 36.93 | 493174
2593 36.32 | 4.28549 | 36.41 | 4.37522 | 36.26 | 4.22669
2683 36.96 | 4.96592 | 36.98 | 4.98884 | 36.96 | 4.96592
NextNet Wireless, Inc 12/05/2003

9555 James Ave. South Suite 270
Bloomington, MN 55431
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Test Results: 100 % transmit duty cycle

Tx Power: 5 watt setting (with channel filter)

Minimum Power setting

QPSK 16 QAM 64 QAM
Freq (MHZz) | (dBm) | (Watts) | (dBm)| (Watts) | (dBm) | (Watts)
2503 -0.26 | 0.00094 | -0.26 | 0.00094 | -0.27 | 0.00094
2593 -0.82 | 0.00083 | -0.79 | 0.00083 | -0.84 | 0.00082
2683 -0.08 | 0.00098 | -0.09 | 0.00098 | 0.03 | 0.00101

M aximum Power setting

QPSK 16 QAM 64 QAM

Freq (MHz) | (dBm) | (Waitts) | (dBm)| (Waits) | (dBm) | (Waits)
2503 36.39 | 4.35512 | 36.40 | 4.36516 | 36.37 | 4.33511
2593 35.95 | 3.93550 | 35.99 | 3.97192 | 35.80 | 3.80189
2683 36.39 | 4.35512 | 36.44 | 4.40555 | 36.43 | 4.39542

NextNet Wireless, Inc 12/05/2003
9555 James Ave. South Suite 270

Bloomington, MN 55431
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RF Power Output

Test Conclusions:

Verticaly Polarized Antenna

RF Power Output = 33 dBm

Vertical Antenna Gain = 19 dBi

Transmitted Power = RF Power + Isotropic Antenna Gain
Transmitted Power = 33 + 19 =52 dBim

Transmitted Power = 10*log(2W)+19dBi = 22 dBiW < 33 dBiW

Pass. Transmitted Power Output Requirement at 2 watt setting

Horizontally Polarized Antenna

RF Power Output = 33 dBm

Horizontal Antenna Gain = 19 dBi

Transmitted Power = RF Power + Isotropic Antenna Gain
Transmitted Power =33 + 19 =52 dBim

Transmitted Power = 10*log(2W)+19dBi = 22 dBiW < 33 dBiW

Pass. Transmitted Power Output Requirement at 2 watt setting

NextNet Wireless, Inc 12/05/2003
9555 James Ave. South Suite 270
Bloomington, MN 55431
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RF Power Output

Test Conclusions:

Verticaly Polarized Antenna

RF Power Output = 37 dBm

Vertical Antenna Gain = 19 dBi

Transmitted Power = RF Power + Isotropic Antenna Gain
Transmitted Power = 37 + 19 =56 dBim

Transmitted Power = 10*|og(5W)+19dBi = 26 dBiW < 33 dBiW

Pass. Transmitted Power Output Requirement at 5 watt setting

Horizontally Polarized Antenna

RF Power Output = 37 dBm

Horizontal Antenna Gain = 19 dBi

Transmitted Power = RF Power + Isotropic Antenna Gain
Transmitted Power = 37 + 19 =56 dBim

Transmitted Power = 10*log(5W)+19dBi = 26 dBiW < 33 dBiW

Pass. Transmitted Power Output Requirement at 5 watt setting

NextNet Wireless, Inc 12/05/2003
9555 James Ave. South Suite 270
Bloomington, MN 55431
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M odulation Characteristics
Rule Parts:
2.1047(d), 21.905(b), 21.908(a), 74.936(a), 74.936(c)
Modulation Characteristics = OFDM

21.905(b) Quadrature amplitude modulation (QAM), digital vestigial sideband
modulation (V SB), quadrature phase shift key modulation (QPSK), code division
multiple access (CDMA), and orthogonal frequency division multiplex (OFDM)
emissions may be employed, subject to compliance with the policies set forth in the
Declaratory Ruling and Order, 11 FCC Rcd 18839 (1996). Use of OFDM also is subject
to the subsequent Declaratory Ruling and Order, DA 99-554 (Mass Med. Bur. rel. Mar.
19, 1999).

21.908(a) The maximum out-of-band power of an MDS station transmitter or booster
transmitting on asingle 6 MHz channel or a portion thereof with an EIRP in excessof -9
dBW (or, when subchannels are used, the appropriately adjusted value based upon the
ratio of the channel-to-subchannel bandwidths) employing digital modulation shall be
attenuated at the 6 MHz channel edges at least 25 dB relative to the licensed average 6
MHz channel power level, then attenuated along a linear slope to at least 40 dB at 250
kHz beyond the nearest channel edge, then attenuated along a linear slope from that level
to at least 60 dB at 3 MHz above the upper and below the lower licensed channel edges,
and attenuated at least 60 dB at al other frequencies.

21.908(e) In measuring compliance with the out-of-band emissions limitations, the
licensee shall employ one of two methods in each instance: (1) absolute power
measurement of the average signal power with one instrument, with measurement of the
spectral attenuation on a separate instrument; or (2) relative measurement of both the
average power and the spectral attenuation on a single instrument. The formula for
absolute power measurements is to be used when the average signal power is found using
a separate instrument, such as a power meter; the formula gives the amount by which the
measured power value is to be attenuated to find the absolute power value to be used on
the spectrum analyzer or equivalent instrument at the spectral point of concern. The
formula for relative power measurements is to be used when the average signal power is
found using the same instrument as used to measure the attenuation at the specified
spectral points, and allows different resolution bandwidths to be applied to the two parts
of the measurement; the formula gives the required amplitude separation (in dB) between
the flat top of the (digital) signal and the point of concern.

NextNet Wireless, Inc 12/05/2003
9555 James Ave. South Suite 270
Bloomington, MN 55431
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M odulation Char acteristics

For absolute power measurements:

Attenuation in dB (below channel power) = A + 10log (CBW / RBw)
For relative power measurements:

Attenuation in dB (below flat top) = A + 10log (RBW1/ RBW2)

Where:

A = Attenuation specified for spectral point (e.g., 25, 35, 40, 60 dB)
CBW = Channel bandwidth (for absolute power measurements)

RBW = Resolution bandwidth (for absolute power measurements)
RBW1 = Resolution bandwidth for flat top measurement (relative)
RBW2 = Resolution bandwidth for spectral point measurement (relative)

74.936(a) An ITFS station may employ amplitude modulation (C3F) for the transmission
of the visual signal and frequency modulation (F3E) or (G3E) for the transmission of the
aura signa when transmitting a standard analog television signal. Quadrature amplitude
modulation (QAM), digital vestigial sideband modulation (V SB), quadrature phase shift
key modulation (QPSK), code division multiple access (CDMA) and orthogonal
frequency division multiplex (OFDM) emissions may be employed, subject to
compliance with the policies set forth in the Declaratory Ruling and Order, 11 FCC Rcd
18839 (1996). Use of OFDM also is subject to the subsequently Digital Declaratory
Ruling and Order, DA 99-554 (Mass Med. Bur. rel. Mar. 19, 1999).

74.936(c) The maximum out-of-band power of an ITFS station transmitter or booster
transmitting on a single 6 MHz channel or a portion thereof with an EIRP in excessof -9
dBW (or, when subchannels are used, the appropriately adjusted value based upon the
ratio of the channel-to-subchannel bandwidths) employing digital modulation shall be
attenuated at the 6 MHz channel edges at least 25 dB relative to the licensed average 6
MHz channel power level, then attenuated along a linear slope to at least 40 dB at 250
kHz beyond the nearest channel edge, then attenuated along a linear slope from that level
to at least 60 dB at 3 MHz above the upper and below the lower licensed channel edges,
and attenuated at least 60 dB at al other frequencies.

NextNet Wireless, Inc 12/05/2003
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Test Procedure;

Test Conditions:

NextNet Wireless, Inc

FCC ID: PHX-MMDS-BASE2
Page 10 of 70

M odulation Characteristics

The Orthogonal Frequency Division Multiplexing (OFDM)
modulated Time Division Duplex (TDD) RF signal from the test
unit is applied to a spectrum analyzer. An RMS detector is used to
measure the average power of the transmission. The resolution
bandwidth of the flat top measurement is equal to the resolution
bandwidth of the spectral point measurement thereby setting the
10log (RBW1 / RBW?2) = 0O for the relative power measurement
method. The transmitter is enabled in test mode with the attached
computer. Measurements are performed for each of the modulation
formats available, 4 QAM, 16 QAM, and 64 QAM. Measurements
completed at the 2 watt level are without an MMDS channel filter.
M easurements completed at the 5 watt power level include an
MMDS channel filter which will be required for spectral
compliance. The 5 watts is measured at the input to the MMDS
channdl filter.

Frequencies = 2503, 2593, 2683 MHz

Temperature = 25°C
Supply Voltage = 120 Vac / 60 Hz

12/05/2003

9555 James Ave. South Suite 270
Bloomington, MN 55431
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Test Set-Up:

Power
Supply

FCC ID: PHX-MMDS-BASE2
Page 11 of 70

M odulation Characteristics

Spectrum Analyzer
| p y

Ethernet
Switch

Computer

L

Power
Supply

Ethernet
Switch

Computer

NextNet Wireless, Inc

T

DUT

26 dB §

[ 1
Directional

Coupler

:

200r30dB

2 watt power level

26 dB §

DUT

RF Power Meter
and Power Head

Spectrum Analyzer
[ | p y

MMDS 'D.— t.—'l
— Channel 'éiz |c|)2ra
Filter P

5 watt power level

9555 James Ave. South Suite 270
Bloomington, MN 55431

RF Power Meter

30dB

and Power Head

12/05/2003
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FCC ID: PHX-MMDS-BASE2
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M odulation Characteristics

Test Equipment:

DVM

Fluke 87 111
Calibration not required

Spectrum Analyzer

Rohde& Schwarz
Modd: FSEA

S/N: DE24511

Cd Date: 06-02-2003
Cd Due: 06-02-2005

Directional Coupler

Dual Directional Coupler
Model: Narda 3022
S/N: 01231

Attenuators
(6 and 10 dB)

Pasternak Corporation
Model: PE7005-6 (6 dB)
Model: PE7005-10 (10 dB)
Calibration not required

Attenuators
(20 and 30dB)

Weinschel

Moddl: 37-20-34
Model: 37-30-34
Calibration not required

Computer

Dell Inspiron 5000
Mode: PPM
S/N: 000832RM-12961-03N-3073

Ethernet Switch

D-Link

Model: DSS-5+

5 port 10/200Mbps
S/N: B205335003051

Power Supply

Cherokee International, LLC
Model: CRP500L1H-1A

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

12/05/2003
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FCC ID: PHX-MMDS-BASE2
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M odulation Char acteristics
Test Results: Channdl 1, 2503 MHz
33dBm/ 2W
4 QAM
<%§>MEX/RS+ Lwvl RBW 100 kH=z= RF Att 0 dB
-10 dBm VBW 300 kH=z
-20 dBm SWT 7.5 ma umit dB
0
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-1D0
Canter 2.503 GHz 3 MHz~- Span 30 MHz
Date: D5.NOV.2003 10:36:37

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

12/05/2003
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M odulation Characteristics

Test Results: Channel 16, 2593 MHz
33dBm/ 2W
4 QAM
<%§>MEX/RS+ Lvl RBW 100 kH=z RF Att 0 dB
-10.5 dBm VBW 300 kHz
-20.5 dBm SHT 7.8 ma unltt dB
0
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-1D0

Canter 2.593 GHz 3 MHz~- Span 30 MHz
Date: D5.NOV. 2003 10:41:56
NextNet Wireless, Inc 12/05/2003

9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6 FCC ID: PHX-MMDS-BASE2
Test Report Page 15 of 70

M odulation Characteristics

Test Results: Channd 31, 2683 MHz
33dBm/ 2W
4 QAM
<%§>MaX/Ref Lvl RBW 100 kH=z RF Att 0 dB
-11 dBm VBW 300 kH=z
-21 dBm SUT 7.5 ma Unit dB
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Date: 05.NOvV.2003 10:48:14
NextNet Wireless, Inc 12/05/2003
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M odulation Char acteristics
Test Results: Channdl 1, 2503 MHz
33dBm/ 2W
16 QAM
<%§>MEX/RS+ Lwvl RBW 100 kH=z= RF Att 0 dB
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M odulation Characteristics

Test Results: Channd 16, 2593 MHz
33dBm/ 2W
16 QAM
<%§>M3X/Ref Lvl RBW 100 kH=z RF Att 0 dB
-10.5 dBm VBW 300 kHz
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NextNet Wireless, Inc 12/05/2003

9555 James Ave. South Suite 270
Bloomington, MN 55431
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M odulation Characteristics

Test Results: Channd 31, 2683 MHz
33dBm/ 2W
16 QAM
<%§>MaX/Ref Lvl RBW 100 kH=z RF Att 0 dB
-11 dBm VBW 300 kH=z
-21 dBm SUT 7.5 ma Unit dB
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NextNet Wireless, Inc 12/05/2003

9555 James Ave. South Suite 270
Bloomington, MN 55431
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M odulation Characteristics
Test Results: Channdl 1, 2503 MHz
33dBm/ 2W
64 QAM
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M odulation Char acteristics
Test Results: Channd 16, 2593 MHz
33dBm/ 2W
64 QAM
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M odulation Char acteristics
Test Results: Channd 31, 2683 MHz
33dBm/ 2W
64 QAM
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Modulation Characteristics
Test Results: Channdl 1, 2503 MHz
37dBm/ 5W
4 QAM
RBW 100 kH=z RF Att 0 dB
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M odulation Characteristics
Test Results: Channd 16, 2593 MHz
37dBm / 5W
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Modulation Characteristics
Test Results: Channd 31, 2683 MHz
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Modulation Characteristics
Test Results: Channdl 1, 2503 MHz
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Modulation Characteristics
Test Results: Channd 16, 2593 MHz
37dBm / 5W
16 QAM
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Modulation Characteristics
Test Results: Channd 31, 2683 MHz
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M odulation Char acteristics
Test Results: Channdl 1, 2503 MHz
37dBm / 5W
64 QAM
RBW 100 kH=z= RF Att 0 dB
@Ref Lvl VBW 300 kHz
-11 dBm SWT 7.5 ma umit dB
0
LIMIT CHEQGK * PASSED

-10

=

/|
fa
5

=Ty i ¥\t
NGV P LA HVM~“WM~w~¢ww—~Mr»~—1
-1D0
Canter 2.503 GHz 3 MHz~- Span 30 MHz
Date: D3.DEC.2003 11:59:08

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

12/05/2003



Exhibit 6

FCC ID: PHX-MMDS-BASE2

Test Report Page 29 of 70
M odulation Char acteristics
Test Results: Channd 16, 2593 MHz
37dBm / 5W
64 QAM
RBW 100 kH=z= RF Att 0 dB
@Ref Lvl VBW 300 kHz
-12 dBm SWT 7.5 ma umit dB
0
LIMIT CHEQGK * PASSED
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-on Wa W\VA
hoas_ MY M WWW
-1D0
Canter 2.593 GHz 3 MHz~- Span 30 MHz
Date: 03 .DEC.2003 12:00:52

NextNet Wireless, Inc

9555 James Ave. South Suite 270
Bloomington, MN 55431

12/05/2003



Exhibit 6

FCC ID: PHX-MMDS-BASE2

Test Report Page 30 of 70
M odulation Char acteristics
Test Results: Channd 31, 2683 MHz
37dBm / 5W
64 QAM
RBW 100 kH=z RF Att 0 dB
%Ref Lvl VBW 300 kHz
-12 dBm SUT 7.5 ma Umit dB
0
LINMIT CHEQK * PASS5ED

-10

-
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/
/A
A N

LA ran AL [in” "\'Mm"\
-1D0

Canter 2.683 GHz 3 MHz- Span 30 MHz
Date: 03 .DEC.2003 11:46:01
NextNet Wireless, Inc 12/05/2003

9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6
Test Report

Rule Part Number:

Test Procedure;

FCC ID: PHX-MMDS-BASE2
Page 31 of 70

Occupied Bandwidth
2.1049(h), 21.105

Each authorization issued pursuant to these rules will show, as the
emission designator, a symbol representing the class of emission
which shall be prefixed by a number specifying the necessary
bandwidth. This figure does not necessarily indicate the bandwidth
actually occupied by the emission at any instant. In those cases
where part 2 of this chapter does not provide aformulafor the
computation of the necessary bandwidth, the occupied bandwidth
may be used in the emission designator.

The Orthogonal Frequency Division Multiplexing (OFDM)
modulated Time Division Duplex (TDD) RF signal from the test
unit is applied to a spectrum analyzer. The occupied bandwidth of
the test unit is recorded by measuring the 99% modulation
bandwidth with the built in measurement function in the spectrum
analyzer. The transmitter is enabled in test mode with the attached
computer. Measurements are performed for each of the modulation
formats available, 4 QAM, 16 QAM, and 64 QAM.

Test Conditions: Frequency = 2503, 2593, 2683 MHz
Temperature = 25°C
Supply Voltage = 120 Vac / 60 Hz
Test Results Summary:
99 % Occupied Bandwidth (2 watt power level)
(MHz) Modulation Type
Channel 4 QAM 16 QAM 64 QAM
1 5.51603206 5.53106212 5.51603206
16 5.50100200 5.51603206 5.51603206
31 5.51603206 5.50100200 5.50100200
99 % Occupied Bandwidth (5 watt power level)
(MHz) Modulation Type
Channel 4 QAM 16 QAM 64 QAM
1 5.51603206 5.50100200 5.50100200
16 5.50100200 5.50100200 5.50100200
31 5.50100200 5.50100200 5.50100200

NextNet Wireless, Inc

12/05/2003

9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6
Test Report

Test Set-Up:

Power
Supply

FCC ID: PHX-MMDS-BASE2
Page 32 of 70

Occupied Bandwidth

Spectrum Analyzer
| p y

26 dB §

Ethernet
Switch

Computer

L

Power
Supply

Ethernet
Switch

Computer

NextNet Wireless, Inc

-

DUT

L 1
Directional

Coupler

2 watt power level

s

20 or 30 dB

RF Power Meter
and Power Head

] Spectrum Analyzer

26 dB §

DUT

MMDS L
Directional

— Channel C |
Filter oupler

5 watt power level

9555 James Ave. South Suite 270
Bloomington, MN 55431

RF Power Meter

30 dB

and Power Head

12/05/2003



Exhibit 6
Test Report

FCC ID: PHX-MMDS-BASE2
Page 33 of 70

Occupied Bandwidth

Test Equipment:

DVM

Fluke 87 111
Cadlibration not required

Spectrum Anayzer

Rohde& Schwarz
Modd: FSEA

S/N: DE24511

Cd Date: 06-02-2003
Cd Due: 06-02-2005

Directional Coupler

Dual Directional Coupler
Model: Narda 3022
S/N: 01231

Attenuators
(30dB)

Weinschel
Model: 37-30-34
Calibration not required

Attenuators
(6 dB)

Pasternak Corporation
Model: PE7005-6 (6 dB)
Calibration not required

Computer

Dell Inspiron 5000
Model: PPM
S/N: 000832RM-12961-03N-3073

Ethernet Switch

D-Link

Model: DSS-5+

5 port 10/100Mbps
S/N: B205335003051

Power Supply

Cherokee International, LLC
Model: CRP500L 1H-1A

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

12/05/2003




Exhibit 6 FCC ID: PHX-MMDS-BASE2
Test Report Page 34 of 70

Occupied Bandwidth

Test Results: Channdl 1, 2503 MHz
4 QAM
33 dBm/ 2 watt
Max-Ref Lvl Marker 1 [T11] RBW 100 kHz RF Att U dB
O dBm -31.67 dBm VBW 300 kHz
-10 dBm 2.50154960 GHz SWT 5 ma untt dB
0
v1|[T1] -31.67 dBm
> 50154860 GHz
-io OPFH 5.5 1EU3206 THZ
vrl [T1] -33[.72 dBm
-20 2. 90028701 GEH=z
vTd [T11 -34].41 dBm

2.50577305 GHz

] P e S N &
[ - Y

| \

/ \

/ \

/ N\

-1D0

Date:

Canter 2.503 GHz 750 kHz, Span 7.5 MHz
D5.NOV.2003 10:59:583

NextNet Wireless, Inc 12/05/2003

9555

James Ave. South Suite 270

Bloomington, MN 55431



Exhibit 6 FCC ID: PHX-MMDS-BASE?2
Test Report Page 35 of 70
Occupied Bandwidth

Test Results: Channdl 16, 2593 MHz
4 QAM
33dBm/ 2 watt
<%%>MaX/Ref Lvl Marker 1 [T1] RBW 100 KHz RF Att U dB
0 dBm -31.90 dBm VBW 300 kHz
-10 dBm 2.59341333 GBHz SWT 5 ma unltt dB
0
Y1 |[T1] -31|.80 dBm
©.59341333 GHz
-io OPFH 5. 50100200 THZ
vTi [T1] -34{.30 dBm
-20 2. 590258701 GH=z
vTd [T11 -34.07 dBm
. > .59575AD2 GHz
-0 WWWMMWW%
-40 / \
=50 / \
-B0
=70 / \
-o0 -
-1D0
Canter 2.593 GHz 750 kHz, Span 7.5 MHz
Date: D5.NOV.2003 10:53:55

NextNet Wireless, Inc

9555

James Ave. South Suite 270

Bloomington, MN 55431

12/05/2003



Exhibit 6 FCC ID: PHX-MMDS-BASE?2
Test Report Page 36 of 70
Occupied Bandwidth
Test Results: Channdl 31, 2683 MHz
4 QAM
33 dBm/ 2 watt
@Maxﬂlef Lvl Marker 1 [T11] RBW 100 kHz RF Att U dB
O dBm -33.13 dBm VBW 300 kHz
-10 dBm 2.6B293236 GHz SWT 5 ma untt dB
° Y1 |[T1] -33.13 dBm
> . 5R2930236 GHz
-io OPFH 5.5 1EU3206 THZ
vrl [T1] -34].74 dBm
_o0 > FAn241198 GHz
vTd [T11 -34].25 dBm
> EAGE 75802 GHz
-30 3}W\MMﬁmﬁwwmw“kﬂwmf\MnMﬂWh\iJFMN«AMMJWW\NV$“~M+AVW~LLMP{§
-40
N \
Jg \
-70
A/ \
o / \
-1D0

Date:

Canter 2.683 GHz 750 kHz,
D5.NOV.2003 10:49:45

NextNet Wireless, Inc

9555

James Ave. South Suite 270

Bloomington, MN 55431

Span 7.5 MHz

12/05/2003



Exhibit 6 FCC ID: PHX-MMDS-BASE2
Test Report Page 37 of 70

Occupied Bandwidth

Test Results: Channdl 1, 2503 MHz
16 QAM
33 dBm/ 2 watt
Max-Ref Lvl Marker 1 [T11] RBW 100 kHz RF Att U dB
O dBm -30.95 dBm VBW 300 kHz
-10 dBm 2.50154960 GHz SWT 5 ma untt dB
0
v1|[T1] -30/.95 dBm
> 50154860 GHz
-io OPFH 5.5310BR12 THZ
vrl [T1] -34].29 dBm
-20 2. 890024198 GEH=z
vTd [T11 -33[.80 dBm

2.50577305 GHz
-40 / \
-50 / \

g \
e N

-1D0

Canter 2.503 GHz 750 kHz, Span 7.5 MHz
Date: D5.NOV. 2003 i0:58:37
NextNet Wireless, Inc 12/05/2003

9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6 FCC ID: PHX-MMDS-BASE2
Test Report Page 38 of 70

Occupied Bandwidth

Test Results: Channdl 16, 2593 MHz
16 QAM
33 dBm/ 2 watt
Max-Ref Lvl Marker 1 [T11] RBW 100 kHz RF Att U dB
O dBm -32.24 dBm VBW 300 kHz
-10 dBm 2.59341333 GHz SWT 5 ma untt dB
0
v1|[T1] -32\.24 dBm
> 59341333 GHz
-io OPFH 5.5 1EU3206 THZ
vrl [T1] -34[.39 dBm
-20 2.89028701 GEH=z
vTd [T11 -34].34 dBm

2.59577305 GHz

) |

g \
a \

= =
-1D0

Canter 2.593 GHz 750 kHz, Span 7.5 MHz
Date: D5.NOV. 2003 10:55:03
NextNet Wireless, Inc 12/05/2003

9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6 FCC ID: PHX-MMDS-BASE?2
Test Report Page 39 of 70
Occupied Bandwidth
Test Results: Channdl 31, 2683 MHz
16 QAM
33 dBm/ 2 watt
Max. Ref Lvl Marker 1 [T1] RBW 100 kH=z RF Att U dB
@ O dBem _33_48B dBm VBW 300 kHz
-10 dBm 2.E682932368 GHz SWT 5 ma untt dB
° v1|[T1] -33|.48 dBm
>.682931236 BHz
-io OPFH 5. 50100200 THZ
vTy [T1] -34.55 dBm
-20 2 680258701 GH=z
vTd [T11] -34.44 dBm
> .E68575802 GHz
- }}M\MNMNNNmAJmFW\)VVWAWJthAMVébf’v“NMwJwN$AJVWﬂmU~MNwML_J/“§f
_40
N \
Jg \

'

-B0 /JJ/
-90

L T
-1D0

Canter 2.683 GHz 750 kHz, Span 7.5 MHz
Date: D5.NOV. 2003 10:50:54
NextNet Wireless, Inc 12/05/2003

9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6 FCC ID: PHX-MMDS-BASE?2
Test Report Page 40 of 70
Occupied Bandwidth
Test Results: Channdl 1, 2503 MHz
64 QAM
33 dBm/ 2 watt
@Maxﬂlef Lvl Marker 1 [T1] RBW 100 kH=z RF Att U dB
O dBem -30.74 dBm VBW 300 kHz
-10 dBm 2.50154960 BHz SWT 5 ma untt dB
° v1|[T1] -30[. 74 dBm
2.50154860 BHz
-io OPFH 5.5 1EU3206 THZ
vTy [T1] -34.18 dBm
_o0 > 500241198 GHz
vTd [T11] -33|.53 dBm
! 2.50575802 BHz
-3 EmemJ*Nﬂwnﬂh NVN””h\JWJVVWNW-AAP”*w~«N“Vku/V*<
_40
Jd \
-70
A/ \
—on »ﬂ/// \\\\t
-1D0

Date:

Canter 2.503 GHz 750 kHz,
D5.NOV.2003 10:57:11

NextNet Wireless, Inc

9555

James Ave. South Suite 270

Bloomington, MN 55431

Span 7.5 MHz

12/05/2003



Exhibit 6 FCC ID: PHX-MMDS-BASE?2
Test Report Page 41 of 70
Occupied Bandwidth
Test Results: Channdl 16, 2593 MHz
64 QAM
33 dBm/ 2 watt
@Maxﬂlef Lvl Marker 1 [T1] RBW 100 kHz RF Att U dB
O dBm -32.28B dBm VBW 300 KHz
-1D dBm 2.59341333 GHz SWT 5 ma untt dB
° v1 (113 -32.28 dBm
2.59341333 GHz
-io OPFH 5.5 1EU3206 THZ
vry [T11 -34.35 dBm
_o0 > 59N2A7N01 EHZ
vrd [T11 -34.87 dBm
, 2.59577305 GHz
-0 %memww%
-40
S \
g \
-70
A/ \
_an / \‘v
-1D0

Date:

Canter 2.593 GHz 750 kHz,
D5.NOV.200323 10:56:09

NextNet Wireless, Inc

9555

James Ave. South Suite 270

Bloomington, MN 55431

Span 7.5 MHz

12/05/2003



Exhibit 6 FCC ID: PHX-MMDS-BASE2
Test Report Page 42 of 70

Occupied Bandwidth

Test Results: Channdl 31, 2683 MHz
64 QAM
33 dBm/ 2 watt
Max. Ref Lvl Marker 1 [T1] RBW 100 kHz RF Att U dB
0 dBm -33.38 dBm VBW 300 KHz
-10 dBm 2_.6B8293236 GHz SWT 5 ma unlt dB
0
v1[[T11 -33[.38 dBm
> . 68293236 GHz
-io OPFH 5. 50100200 THZ
vry [T1] -34.02 dBm
-20 2 680258701 GH=z
vrd [T11 -34.47 dBm
> . EA575AD2 GHz
=30
-40 / \
=50 / \
-B0
=70 / \
N =Tq] HY
-
-1D0
Canter 2.683 GHz 750 kHz, Span 7.5 MHz
Date: D5.NOV.2003 10:52:29
NextNet Wireless, Inc 12/05/2003

9555

James Ave. South Suite 270

Bloomington, MN 55431



Exhibit 6 FCCID: PHX-MMDS-BASE?
Test Report Page 43 of 70
Occupied Bandwidth

Test Results: Channel 1, 2503 MHz
4 QAM
37 dBm/ 5 watt
@ Marker 1 [T1] RBW 100 kHz RF Att U dB
Ref Lvl -31.48B dBm VBW 300 KHz
-10 dBm 2.50393938 GHz SWT 5 ma untt dB
° Y1 (rT1] -31{. 48 dBm
2.50393938 GHz
-io OPH 5. 51503206 Az
vT [T11 -33/.88 dBm
_20 1 > 500240198 GEHz
K [ P e e e Rt M 533 73 dBi
2.505875802 GHz
=30
-40 / \
=50
=) /
b "
-80
-a0
-1D0
Canter 2.503 GHz 750 kHz, Span 7.5 MHz
Date: D3.DEC.2003 12:54:31
NextNet Wireless, Inc 12/05/2003

9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6 FCC ID: PHX-MMDS-BASE?2
Test Report Page 44 of 70
Occupied Bandwidth

Test Results: Channdl 16, 2593 MHz
4 QAM
37 dBm/ 5 watt
@ Marker 1 [T1] RBW 100 kHz RF Att U dB
Ref LvI -33.33 dBm VBW 300 KHz
-1D dBm 2.59203056 GHz SWT 5 ma untt dB
° v1 (113 -33.33 dBm| ,
2.59203056 GHz
-io OPFH 5. 50100200 THZ
vry [T11 -34.896 dBm
_o0 t > 59N2A7N01 EHZ
L SV NG WAR VPR SVWIL I WNUNSIN IV~ 'S S % B 5.46 dBm
; 2.595?5502 GBHz
=30
-40 / \
g \
-B0
// \\
—BOp=2e A
-a0
-1D0
Canter 2.593 GHz 750 kHz, Span 7.5 MHz
Date: D2.DEC.2003 12:11:13
NextNet Wireless, Inc 12/05/2003

9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6 FCC ID: PHX-MMDS-BASE2
Test Report Page 45 of 70

Occupied Bandwidth

Test Results: Channdl 31, 2683 MHz
4 QAM
37 dBm/ 5 watt
Marker 1 [T11] RBW 100 kHz RF Att U dB
Ref Lvl -32.24 dBm VBW 300 kHz
-10 dBm 2.68335321 GHz SWT 5 ma untt dB
0
v1|[T1] -32\.24 dBm
> 6A335R21 GHz
-io OPFH 5. 50100200 THZ
vrl [T1] -35.39 dBm
-20 1 2. 68028701 GEHz

2.68875B802 GHz

L] |
/ \

Eﬁ\hhjmmﬁwﬂwmme»dvvauva\x,w4L~VTmmwaW2~$waw~VMﬂ«§?E.nn dBm

T )

-BO
N/
-90
-1D0
Canter 2.683 GHz 750 kHz, Span 7.5 MHz
Date: D3 .DEC.2003 12:26:18
NextNet Wireless, Inc 12/05/2003

9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6 FCC ID: PHX-MMDS-BASE?2
Test Report Page 46 of 70
Occupied Bandwidth

Test Results: Channdl 1, 2503 MHz
16 QAM
37 dBm/ 5 watt
@ Marker 1 [T1] RBW 100 kHz RF Att U dB
Ref LvI -32.10 dBm VBW 300 KHz
-1D dBm 2.50336824 GHz SWT 5 ma untt dB
° v1 (113 -32/.10 dBm
2 .5033ER24 GHz
-io OPFH 5. 50100200 THZ
vry [T11 -33/.83 dBm
_o0 1 > HO02A701 GHz
j R M oty Res i st de ey Fa e S I e 2414 dBm
2. 508\75RD2 GHz
=30
-40 / \
-50 /
-B0
17 \
-80 \V/A
-a0
-1D0
Canter 2.503 GHz 750 kHz, Span 7.5 MHz
Date: D2.DEC.2003 12:55:23
NextNet Wireless, Inc 12/05/2003

9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6 FCCID: PHX-MMDS-BASE?
Test Report Page 47 of 70
Occupied Bandwidth
Test Results: Channel 16, 2593 MHz
16 QAM
37 dBm/ 5 watt
@ Marker 1 [T1] RBW 100 kHz RF Att U dB
Ref Lvl -32.95 dBm VBW 300 KHz
-10 dBm 2.59273697 GHz SWT 5 ma untt dB
° Y1 (rT1] -32..895 dBm
2.59273837 GHz
-io OPH 5. 50100200 THZ
vT [T11 -35/. 42 dBm
_20 4 > 5902f701 GHz
T NIV S O oL SV [JUNVVANIN WA 7~ SO i R S EBE[. 74 dBm
7 Eﬁ?&msnz BHz
=30
-40 / \
N \
=)
/ \\
R N
-a0
-1D0
Canter 2.593 GHz 750 kHz, Span 7.5 MHz
Date: D3.DEC.2003 12:12:09

NextNet Wireless, Inc
9555 James Ave. Sout

12/05/2003
h Suite 270

Bloomington, MN 55431



Exhibit 6

FCC ID: PHX-MMDS-BASE2

Test Report Page 48 of 70
Occupied Bandwidth
Test Results: Channel 31, 2683 MHz
16 QAM
37 dBm/ 5 watt
@ Marker 1 [T11] RBW 100 kHz RF Att U dB
Ref Lvl -32.05 dBm VBW 300 kHz
-10 dBm 2_E6B215080 GHz SWT 5 ma untt dB
0
Y1 |[T1] -32[.058 dBm
> 5R215080 GHz
-io OPFH 5. 50100200 THZ
vrl [T1] -35.24 dBm
-20 1 2 680258701 GH=z
T T s TN o I e IP VTSN & S R % U 5.36 dBm
> . 5AB?5R02 GEHz
=30 / \
-40 / \
=50
-B0

-/

-90
-1D0
Canter 2.683 GHz 750 kHz, Span 7.5 MHz
Date: D3.DEC.2003 12:25:24

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

12/05/2003



Exhibit 6 FCC ID: PHX-MMDS-BASE?2
Test Report Page 49 of 70
Occupied Bandwidth

Test Results: Channdl 1, 2503 MHz
64 QAM
37 dBm/ 5 watt
Marker 1 [T11] RBW 100 kHz RF Att U dB
@Ref Lvl -32.10 dBm VBW 300 kHz
-10 dBm 2_.50267685 GHz SWT 5 ma untt dB
° Y1 |[T1] -32[.10 dBm
> 50267865 GHz
-io OPFH 5. 50100200 THZ
vrl [T1] -34].15 dBm
_o0 1 > HGO02A[701 GHz
T R M e N e IRl 2 o~ s . P e 24|08 dBm
> 50E?5R02 GHz
=30

\

\

\

-BO
-90
-1D0
Canter 2.503 GHz 750 kHz, Span 7.5 MHz
Date: D3.DEC.2003 12:56:20

NextNet Wireless, Inc

9555 James Ave. South Suite 270
Bloomington, MN 55431

12/05/2003



Exhibit 6 FCC ID: PHX-MMDS-BASE?2
Test Report Page 50 of 70
Occupied Bandwidth

Test Results: Channdl 16, 2593 MHz
64 QAM
37 dBm/ 5 watt
Marker 1 [T1] RBW 100 kH=z RF Att U dB
@Ref Lv]l -33.39 dBm VBW 300 kHz
-10 dBm 2.59341333 BHz SWT 5 ma untt dB
° v1|[T1] -33[.39 dBm
2.59341333 BHz
-io OPFH 5. 50100200 THZ
vTy [T1] -36.17 dBm
_o0 . > 59026701 GHz
T NS UNRIID TSV GIVISVIRY WoNev L s i BTV SV SRV "4 7= W e i A VO 3E6|. 08 dBm
. 7 2.59&?5&32 BHz
_40 / \

\

-90
-1D0
Canter 2.593 GHz 750 kHz, Span 7.5 MHz
Date: D3.DEC.2003 12:13:04

NextNet Wireless, Inc

12/05/2003

9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6 FCC ID: PHX-MMDS-BASE2
Test Report Page 51 of 70

Occupied Bandwidth

Test Results: Channel 31, 2683 MHz
64 QAM
37 dBm/ 5 watt
Marker 1 [T11] RBW 100 kHz RF Att U dB
Ref Lvl -32.37 dBm VBW 300 kHz
-10 dBm 2_E6B150451 GHz SWT 5 ma untt dB
0
v1|[T1] -32\.37 dBm
> 5R150451 GHz
-io OPFH 5. 50100200 THZ
vrl [T1] -35[.07 dBm
-20 2. 68028701 GEHz

.6868\75B02 GHz

J |
/ \

%WWMWWWM/‘?4. 79 dBm
>

= \

-BO \g
-90
-1D0
Canter 2.683 GHz 750 kHz, Span 7.5 MHz
Date: D3 .DEC.2003 12:24:45
NextNet Wireless, Inc 12/05/2003

9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6
Test Report

FCC ID: PHX-MMDS-BASE2
Page 52 of 70

Spurious emissions at antennaterminals

Rule Part Number:

Test Procedure;

Test Conditions:

NextNet Wireless, Inc
9555 James Ave. Sout

2.1051, 2.1049, 2.1057
Frequency Range = 9 kHz to 26.86 GHz

Attenuation (dB) below the power (W) supplied to the antenna
transmission line

Attenuation = 43 + 10 log P, or 70 dBc, whichever is less stringent
Attenuation = 43 + 10log(2) = 46 dBc 2 watt transmit level

Attenuation = 43 + 10log(5) = 50 dBc 5 waitt transmit level

The Orthogonal Frequency Division Multiplexing (OFDM)
modulated Time Division Duplex (TDD) RF signal from the test
unit is applied to a spectrum analyzer thru 30 dB of attenuation.
The transmission is recorded from 9 kHz to 26.5 GHz. The
transmitter is enabled in test mode with the attached computer.

Frequency = 2593 MHz
Temperature = 22°C
Supply Voltage = 120 Vac / 60 Hz

12/05/2003
h Suite 270

Bloomington, MN 55431



Exhibit 6

FCC ID: PHX-MMDS-BASE2

Test Report Page 53 of 70
Spurious emissions at antennaterminals
Test Equipment: CPE
Attenuator Weinschel
(30dB) Mode: 37-30-34
Calibration not required
Spectrum Analyzer Hewlett Packard
HP8563E
S/N: 3221A00143
Cd Date: 10-16-2003
Cal Due: 10-16-2005
Computer Dell Inspiron 5000
Modd: PPM
S/N: 000832RM-12961-03N-3073
Ethernet Switch D-Link
Model: DSS-5+
5 port 10/200Mbps
S/N: B205335003051
Power Supply Cherokee International, LLC
Model: CRP500L 1H-1A
Test Setup
Power Supply —
DUT — Spectrum Analyzer Plotter
Ethernet
Switch ] 30 dB
Computer
2 watt power level
Power Supply — MMDS
DUT Channel [— § —| i‘:giy;g: Plotter
Ethernet Filter
Switch ] 30 dB
Computer

5 watt power level

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

12/05/2003



Exhibit 6 FCC ID: PHX-MMDS-BASE2
Test Report Page 54 of 70

Spurious emissions at antennaterminals

Test Results: The spectral measurement from 9 kHz to 150 kHz resulted in one
observed spurious signal that isinternal to the spectrum analyzer.

Channel 16, 2593 MHz (33 dBm/ 2 Waitts)
9KHz —150 KHz

NextNet Wireless, Inc 12/05/2003
9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6 FCC ID: PHX-MMDS-BASE2
Test Report Page 55 of 70

Spurious emissions at antennaterminals

Test Results: The spectral measurement from 150 kHz to 30 MHz resulted in no
observed spurious signals.

Channel 16, 2593 MHz (33 dBm / 2 Watts)
150 KHz — 30 MHz

NextNet Wireless, Inc 12/05/2003
9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6 FCC ID: PHX-MMDS-BASE2
Test Report Page 56 of 70

Spurious emissions at antennaterminals

Test Results: The spectral measurement from 30 MHz to 1 GHz resulted in no
observed spurious signals.

Channel 16, 2593 MHz (33 dBm / 2 Watts)
30MHz -1 GHz

NextNet Wireless, Inc 12/05/2003
9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6 FCC ID: PHX-MMDS-BASE2
Test Report Page 57 of 70

Spurious emissions at antennater minals

Test Results: The spectral measurement from 1 GHz to 26.5 GHz resulted in no
observed spurious signals.

Channel 16, 2593 MHz (33 dBm / 2 Watts)
1GHz -26.5 GHz

o

NextNet Wireless, Inc 12/05/2003
9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6 FCC ID: PHX-MMDS-BASE2
Test Report Page 58 of 70

Spurious emissions at antennaterminals

Test Results: The spectral measurement from 9 kHz to 150 kHz resulted in one
observed spurious signal that is internal to the spectrum analyzer.

Channel 16, 2593 MHz (37 dBm/ 5 Waitts)
9KHz —150 KHz

NextNet Wireless, Inc 12/05/2003
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Spurious emissions at antennaterminals

Test Results: The spectral measurement from 150 kHz to 30 MHz resulted in no
observed spurious signals.

Channel 16, 2593 MHz (37 dBm / 5 Watts)
150 KHz — 30 MHz

NextNet Wireless, Inc 12/05/2003
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Spurious emissions at antennaterminals

Test Results: The spectra measurement from 30 MHz to 1 GHz resulted in no
observed spurious signals.

Channel 16, 2593 MHz (37 dBm / 5 Watts)
30MHz -1 GHz

NextNet Wireless, Inc 12/05/2003
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Spurious emissions at antennaterminals

Test Results: The spectral measurement from 1 GHz to 26.5 GHz resulted in no
observed spurious signals.

Channel 16, 2593 MHz (37 dBm / 5 Watts)
1GHz -26.5 GHz

NextNet Wireless, Inc 12/05/2003
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Test Procedure:

FCC ID: PHX-MMDS-BASE2
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Field strength of spuriousradiation

2.1053, 2.1049, 2.1057

Frequency Range = 30 MHz to 26.86 GHz
Case Radiation Attenuation = 43+10logP = -13 dBm maximum

The field strength of spurious radiation was measured at an open
area test site with applicable measurement antennas, low noise
amplifiers, and spectrum analyzers. Measurements were performed
by TUV Product Service Inc — Taylors Falls on Oct 27, 2003.
Spurious signals were maximized for peak level by rotation of the
test unit and elevation of the measurement antenna. Verification of
compliance to the emissions limit was accomplished by antenna
substitution. Identified spurious signals between 30 MHz and 1000
MHz are measured with a 120 kHz/6 dB bandwidth and quasi- peak
detection. Spurious signals above 1000 MHz are measured with a1
MHz/6 dB bandwidth and peak detection.

Test Conditions: Channel 16
Tx power set for 5 watts
Frequency = 2593 MHz
Temperature = 25°C
Supply Voltage = 120 Vac / 60 Hz
Test Equipment: NextNet Wireless, Inc.
Computer Ddll Inspiron 5000
Model: PPM
S/N: 000832RM-12961-03N-3073
Ethernet Switch D-Link
Mode: DSS-5+
5 port 10/200Mbps
S/IN: B205335003051
Power Supply Cherokee Internatioral, LLC
Model: CRP500L 1H-1A
Transmitter Load Inmet Corp
TS1801-25W

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

12/05/2003
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Field strength of spuriousradiation
Test Equipment: TUV Product Services

w
*RODCCT SERVIGE

Emissions Test Conditions: RADIATED EMISSIONS (Eleciric Field)

The Ramares Emesions (ELecTrie FiELn) measuraments, In the freguency rangs of 30 MHz-1000 MHz, wers
teated In & horlzontal and vertlcal polarizailon at the following tast location:

(O - Tast not applicably |

W - Wil River Lab Large Test 2ite (Open Anrea Tesl Site) — KE5A measurements mads 2-03, dus 2-04
0 - Wild River Lab 3mall Test Site (Open Area Test She)
00 - Daka'ood Lab (Open Area Teel Sike)

at a taat disfance of ;

Teat aquipment used :

TUW 1D Modal Humbsr  Manufacturer Description Serlal Numbar Cal Dus
W - 2666 34470 Electro-Mechanics (EMCD)  Preamplifier 1937A02200  2-25-04
B- 2640 35668 Hewlett-Fackand Specirum Analyzer juneFy 2£30A00930  12-02-03
W- 2E73 358624 Hewletl-Fackand Analyzer DISplay (unitay  2152A03657  £-16-03
H- 2E34 356504 Hewletl-Fackand Quas-Peak Adapter UniF) 2321401008 11-26-03
W- 3203 EM-E217B Eleciro-Metncs Slconicalog Perlodic 106 3-16-04

All mezsurement instrumentation ks traceable 1o the Matlonal InstRute of Standards and Technokgy (MIST) and ks
calibrated annualy.

Emissions Test Conditions: INTERFERENCE POWER

The InTeaFERENCE Power magsurements were performed by uzing the absorbing clamp on the maine and
Interface cables In the frequency range 30 MHz - 300 MHz st the follawing fest locatlon:

[w - Tast not appiicable |

- Wild River Lab Large Test Ske (Open Area Test Sika)
- Wiid River Lab 2mall Test Site (Open Area Tast She)
- Dakawood Lab (Open Area Tesl Sike)

- Wild River Lab Screen Room

- Kew Srghion Lab Shiglded Room

Fliz Mo. NC3I4E50.2, Page & of 12

TON PRODUCT SERVICE IRC PAEIT W MoushEis Hoad Taykis Fals MR 5S40 05E Tl S50 83 C0UY Fax B EIEIGNE  Hae M& LD
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9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6
Test Report

FCC ID: PHX-MMDS-BASE2
Page 64 of 70

Field strength of spuriousradiation

Test Equipment: TUV Product Services

W
ARODECT SERVICE

Emissions Test Conditions: RADIATED EMISSIONS (Electric Field)

Thie EouiWALENT RAamaTED Esssions magaurements In the frequancy rangs 1 GHz - 12 GHz ware performed In &
norizontal and vertical polarization at the following test location:

[T - Test not applicable |

W - Wil River Lab Large Tes: Sike (Open Arsa Test Sike)
00 - Wild River Lab Small Tegt Site (Open Area Tast She)
00 - Dakwood Lab (Open Araa Test Sike)

O - Wiid River Lab Screen Room

at a taat disfance of:
O- 1 mesrs
N- 3 meters
Ol - 10 mesers

Test aquipmant usad :

TUVID Modal Humbar Manufaciurer Descripilon Saerlal Numbar Cal Dus
- 2123 JCAD1E-504 JCA Technalogy Preamplifier €00 MHz 12 aHz 1014 3-15-04
- 2630 85E68 Hewletl-Packand Specirum Analyzer juneFy 2430400930  12-02-03
W - 2673 356624 Hewlett-Packand anatyzer DISplay (Unita)  F1S2A03687  £-16-03
- 2684 856504 Hewletl-Fackard GuasHreak Adapter (untF) 2321401008 1-26-03
W - 3303 EM-E917H Electro-Metrcs Slconicalog Periodic 106 3-18-04
- 20735 15 Eleciro-echanics (EMCO)  Rloge Gukde Ant. 1-sGHz  S001-3273 11-13-03
- 3BET SL15B4020 Phase One Microwaye Sreamplifier 2 - 18 GHz DO 9-2304

All mezsurement instrumaniation Is traceable 1o the Matlonal instRute of Standards and Technology (MIST) and Is
calibrated annualy.

TON PRODUCT SERVICE (HC

NextNet Wireless, Inc
9555 James Ave. South Suite 270

Bloomington, MN 55431

PRI WS Wouslais Hoad

Flie Mo. NC3I4ESDL2, Page T of 12

Taykais Fals MR SEE4-0 752

Tal 251 881 oW Fax B 38060

Hire M2 1.0
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Field strength of spuriousradiation

Test Setup:  TUV Product Services

ARO0SET SERYIGE
TEST SETUP FOR EMISSIONS TESTING

WILD RIVER LAB
Large Test Site

Maotes:

1. Hems shown in dotted lines are located on the floor below the test area. Itis § meters vertically
from the ground floor 1o the test area.

[

50 Hz, 80 Hz, and 400 Hz ars power panels for altermating curmeni

3. The antenna may be positioned horzonially 3, 10 or 30 meters from the center of the turntakle.
4. The cirgle is a 8.7 meter diameter turnisble.

5. A ground plane is in the plane of this shest.

5. The test sample is shown in the azimuthal position representing zero degrees.

SHTLMRA

I _I EShibelcias Crecic mure
amisir + oo
|
| 1
T (. T
|
=T
|
et
| 1
Flle Mo NC304E50.2, Page A2 of Ald
TOW PRODUCT SERVICE MG TEEIE W Maauslals Hoad Tapkats Falks BN S0024-1058 Tal €50 8353 CoN Pk BB S3E00SE Wi MS 1.0
NextNet Wireless, Inc 12/05/2003

9555 James Ave. South Suite 270
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Field strength of spuriousradiation

RADIATED EMISSIONS

FCC ID: PHX-MMDS-BASE2
Page 66 of 70

FROOLET N
Test Report#:  MNCIIMESD Run 8 Test frexs LT
EUT Model &  BASE-2 Dater 124003
EUT Seral & EUT Power: &IHEM100WAC Temperature: 20 =C
Test Method: FCC PART 2 & Pressure: TD KPa
Customer:  MNEXTHET WIRELESS Rl Humradity: 870 %
EUT Description:  WIRELESS ETHERMNET TRAMSMITTER
Modes:
Diata File Name: 4850 dat Page: | 4 of 4
Measurement summary for limit1:
FREQ LEVEL CABLE ! ANT / PREAMP [ FIMAL POLIHGT AL FIrAL DELTA
jdBuW ATTEN {dBuM ) (m)iDEG) dBm From Limig
[dH) -12dBm)
B4 TE7 MHz 7.0 Gp OF/1047352/00 420 W11.000 270 -51.0 -380
8E.183 MH= £3.168 Op OB/ TET/26.3/00 4873 Wi1.0070 477 -HT
T10e] MHE LN T g r.gr 25 37000 ] HI 1007150 Bail] L35
185.3508 MH= 527 Op 1.18/11.3/25.1/000 40045 HI1.00/ 183 -538 -40.8
110,83 MH= 51.7 Op DA/B3/2547/00 3843 W/ 1.00/80 -57 8 =44 5
223062 MHz .2 0p 18102 8E 0.0 Ly HT 1007 15D 5o g 274
207 150 MHz 253 Op 1208 T35 70 Ly HT 1007 15D -5 458
332267 MHz 45.65 Qp 3713 H/1.00/0 -BEE -43.8
351.388 MHz 4385 Op 3874 H /! 1.00/ 270 -57.2 =44 2
1. \Hz FT 75 0p 6.3 H T 100 7150 BT E -H B
350.372 MH= 223 Op 443 Vi1.00/0 -ELE 4566
133.801 MH=z 4875 Cp 30,63 oor -63.3 -60.3
303.862 MHz 0.1 Qp 3222 004 2 -61.7 -4B.7
TTO.27TENH=z 05 Gp J050 HT 1007150 ] 018
T19.862 MH=z 32 55 0p 3145 Vi1.00/0 -E25 405

Tested by R W z :
Printed Signature
Reviewsd THS k g
e
by j/ﬂ‘mﬂm .
Printed Signaturs

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

File Mo. MC304850.2, Page Al of A14
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Rule Part Number:

Test Procedure;

Test Conditions:

Test Equipment:

FCC ID: PHX-MMDS-BASE2
Page 67 of 70

Frequency Stability
2.1055, 21.101(a), 74.961(a)
Stability Requirements: 0.001 % or 10 ppm
Thelocal oscillator signal that drives the transmit modulator was
lightly coupled onto an RF probe and applied to a spectrum
analyzer. The frequency of the RF VCO was monitored and

recorded for changes due to temperature change and input voltage.

Standard Test Conditions

DVM Fluke 87 111
Calibration not required
Spectrum Analyzer Hewlett Packard
HP8563E

S/N: 3221A00143
Cal Date: 10-16-2003
Ca Due: 10-16-2005

GPS Trimble

Acutime 2000
S/N: 12002702

Temperature Chamber Test Equity

1000 Series
Calibration not required

Temperature Sensor Fluke 89 IV True RMS Multimeter

K-Type thermocouple
Calibration not required

Computer Dell Inspiron 5000

Model: PPM
S/N: 000832RM-12961-03N-3073

Ethernet Switch D-Link

Model: DSS-5+
5 port 10/200Mbps
S/N: B205335003051

Power Supply Cherokee International, LLC

Model: CRP500L 1H-1A

Variac L afeyette Radio Electronics Corp.

NO. TR-115

NextNet Wireless, Inc

12/05/2003

9555 James Ave. South Suite 270
Bloomington, MN 55431
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Frequency Stability

Test Set-Up:
Variac Temperature
Probe
[
Power
Supply Temperature Chamber
Computer DUT o
Ethernet RF Probe to sample =
] transmitter injection
Switch
Spectrum GPS
Analyzer
NextNet Wirgless, Inc 12/05/2003

9555 James Ave. South Suite 270
Bloomington, MN 55431
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Test Conditions;

Test Results:

FCC ID: PHX-MMDS-BASE2

Frequency Stability

Frequency = 2593 MHz

Supply Voltage = 120 Vac / 60 Hz

Page 69 of 70

2.1055(a) The frequency stability shall be measured with variation
of ambient temperature as follows:
(1) From —30° to +50° centigrade for all equipment except that
specified in paragraphs (a) (2) and (3) of this section.
2.1055(b) Frequency measurements shall be made at the extremes

of the specified temperature range and at intervals of not more than
10° centigrade through the range.

Temperature Variation

Without GPS
Frequency | Frequency | Frequency
Temperature Error Error Error
W) Frequency (Hz)]  (H2) (%0) (ppm)
-30 2592997020 -2980 -0.000115 -1.149
-20 2592999400 -600 -0.000023 -0.231
-10 2592999730 -270 -0.000010 -0.104
0 2592999420 -580 -0.000022 -0.224
10 2592998880 -1120 -0.000043 -0.432
20 2592998030 -1970 -0.000076 -0.760
25 2592997920 -2080 -0.000080 -0.802
30 2592997730 -2270 -0.000088 -0.875
40 2592998120 -1880 -0.000073 -0.725
50 2592998850 -1150 -0.000044 -0.444
60 2592999870 -130 -0.000005 -0.050
With GPS
Frequency | Frequency | Freguency

Temperature Error Error Error
(W] Frequency (Hz)|  (H2) (%0) (ppm)
-30 2593000050 50 0.000002 0.019
-20 2593000042 42 0.000002 0.016
-10 2593000050 50 0.000002 0.019
0 2593000050 50 0.000002 0.019
10 2593000050 50 0.000002 0.019
20 2593000042 42 0.000002 0.016
25 2593000042 42 0.000002 0.016
30 2593000050 50 0.000002 0.019
40 2593000042 42 0.000002 0.016
50 2593000042 42 0.000002 0.016
60 2593000042 42 0.000002 0.016

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

12/05/2003



Exhibit 6
Test Report

FCC ID: PHX-MMDS-BASE2
Page 70 of 70

Frequency Stability

Test Conditions: Frequency = 2593 MHz

Temperature = 20°C

(d) The frequency stability shall be measured with variation of
primary supply voltage as follows:

(1) Vary primary supply voltage from 85 to 115 percent of the
nominal value for other than hand carried battery equipment.

Test Results: Supply Voltage Variation
Source Input
Voltage Specification: 120 Vac / 60 Hz
Without GPS
Frequency | Frequency | Frequency
Source Voltage Error Error Error
(VAC) Freguency (Hz) (H2) (%) (ppm)
102.0 2592997771 -2229 -0.000086 -0.860
106.5 2592997771 -2229 -0.000086 -0.860
111.0 2592997771 -2229 -0.000086 -0.860
115.5 2592997771 -2229 -0.000086 -0.860
120.0 2592997771 -2229 -0.000086 -0.860
124.5 2592997771 -2229 -0.000086 -0.860
129.0 2592997771 -2229 -0.000086 -0.860
1335 2592997771 -2229 -0.000086 -0.860
138.0 2592997771 -2229 -0.000086 -0.860
With GPS
Frequency | Frequency | Frequency
Source Voltage Error Error Error
(VAC) Frequency (Hz) (H2) (%) (ppm)
102.0 2593000042 42 0.000002 0.016
106.5 2593000042 42 0.000002 0.016
111.0 2593000042 42 0.000002 0.016
115.5 2593000042 42 0.000002 0.016
120.0 2593000042 42 0.000002 0.016
124.5 2593000042 42 0.000002 0.016
129.0 2593000042 42 0.000002 0.016
133.5 2593000042 42 0.000002 0.016
138.0 2593000042 42 0.000002 0.016
NextNet Wireless, Inc 12/05/2003

9555 James Ave. South Suite 270
Bloomington, MN 55431



